
 
 

 

 

  
 

 

Pollution Prevention and Control Plan Update 
for the City of St. Catharines 

 
 FINAL SUMMARY REPORT 

 

 

 

 

September 2024 

 

 
Copyright  2024 all rights reserved 

Hatch Corporation 
4342 Queen Street, 3rd Floor 

Oakville, ON, L2E 7J7 
T 905.486.0742 

 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
 

September, 2024  Page i 
   

This document has been prepared for the titled project or named part thereof and should not be relied upon or used for any other 
project without an independent check being carried out as to its suitability and prior written authorization of Hatch Corporation being 
obtained.  Hatch Corporation accepts no responsibility or liability for the consequence of this document being used for a purpose 
[...]
+ Phase 3: Identification and Assessment of Alternative Sites/Design Concepts and Selection of a 

Preferred Site/Design  
+ Phase 4: Preparation of an Environmental Study Report (ESR)  
+ Phase 5: Implementation  

The Class EA planning and design process is shown in Figure 2-1.  

The Class EA document places projects into three possible schedules, depending on their characteristics 
(that is, Schedule A, B, or C projects). The schedule under which a project falls determines the planning 
and design phases that must be followed. Schedule A projects are minor operational and upgrade 
activities and may go ahead without further assessment once Phase 1 of the Class EA process is complete 
(that is, the problem is reviewed and a solution is confirmed). Schedule B projects must proceed through 
the first two phases of the process. Proponents must identify and assess alternative solutions to the 
problem, inventory impacts, and select a preferred solution. They must also contact relevant agencies and 
affected members of the public. Provided that no significant impacts are found and no requests are 
received to elevate the project to Schedule C or undertake the project as an Individual EA (Part II Order), 
the project may proceed to detailed design (Phase 5).  

Schedule C projects require more detailed study, public consultation, and documentation, as they may 
have more significant impacts. Projects categorized as Schedule C must proceed through all five phases of 
assessment. An ESR must be completed and available for a 30-day public review period, prior to 
proceeding to implementation (Phase 5).   

 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

April, 2024  Page 11 
   

In the event that there are major issues that cannot be resolved upon completion of the final ESR, 
individuals may request the Minister of Environment to require the Regions to comply with Part II of the 
EA Act. Upon receiving a Part II Order request, the Minister reviews the request and study information 
and makes one of the following decisions: deny the request, refer the matter to mediation, or require 
completion of an Individual EA. Many factors are considered by the Minister in making decisions, 
including the adequacy of the planning process, the potential for significant adverse environmental effects 
after mitigation measures are considered, the participation of the requester in the planning process, and 
the nature of the request.  

2.4 Master Planning Process 
This project was completed in accordance with the requirements of a Master Plan as outlined in the 
Municipal Engineers Association Municipal Class EA process (MCEA) document (October 2000, as 
amended in 2007 and 2011), and will fulfil Phases 1 and 2 of the Class EA process, as they relate to the 
individual CSO control projects that may be recommended as part of the ultimately preferred solution(s) 
for CSO control in St. Catharines.   

Master Plans are long range plans which examine the current and future requirements of a given 
infrastructure system using environmental assessment planning principles. Master Plans at a minimum 
must address Phases 1 and 2 of the Class EA process. Master plans develop a framework for planning a 
group of related projects required to accommodate demands on a system over a long period of time.   

The Master Planning process allows a municipality to develop the need and justification for specific 
projects under a broad planning framework. A Master Plan should be reviewed every five years to 
determine the need for detailed review and updates. Specific projects identified in the Master Plan may 
require additional Class EA planning and approvals prior to their implementation. 

 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

March, 2024  Page 12 
   

 
Figure 2-1:  Municipal Class Environmental Planning and Design Process



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

March, 2024  Page 13 
   

3. Existing Conditions 

3.1 Study Area Description 
The City of St. Catharines is located in Southern Ontario, in the northeastern portion of the Niagara 
Peninsula. Figure 3-1 shows the study area for the PPCP Update Study, which includes the urban areas of 
the City of St. Catharines. 

 

 

 

. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3-1: St. Catharines Pollution and Prevention Control Plan Study Area 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 14 
   

The study area consists primarily of residential land uses, with some large industrial centres located near 
the edges of the urban area, and some smaller commercial and mixed-used areas scattered across the City.    

Downtown St. Catharines has been designated as an Urban Growth Centre by the Growth Plan for the 
Greater Golden Horseshoe area, and as such, new development and redevelopment within the area must 
meet specified minimum population density targets.    

3.2 Existing Wastewater Collection and Treatment System 
Wastewater is collected and treated by two distinct systems, one serviced by the Port Dalhousie WWTP 
and the other service by the Port Weller WWTP.  Each system includes networks of combined, partially 
separated, and completely separated sanitary and storm sewers. Figure 3-2 shows the components of a 
typical separated sanitary and storm sewer system, and a typical combined sewer system, where sanitary 
and storm flows are collected in a single sewer, and Figure 3-3 shows how a CSO system works. 

 
Figure 3-2: Typical Components of Separated and Combined Sewer Systems 

 

 

 

 

 

 

Figure 3-3: How a Combined Sewer System Works 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 15 
   

Figure 3-5 shows the location and extent of the separated sanitary and storm, and combined sewer 
systems within the study area, and Figure 3-5 shows the locations of the City’s CSO outfalls. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Figure 3-4: St. Catharines Wastewater Collection System 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 16 
   

Figure 3-5: Combined Sewer Outfall Locations in the City of St. Catharines   



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 17 
   

CSO Regulators 

The Port Dalhousie and Port Weller sewersheds include over a hundred CSO regulators, including a wide 
variety of types and designs (e.g. transverse and side weir overflows, half-pipe overflows, and 
orifice/orifice plate overflows).  Some flow regulators are more complex than others, and some have 
difficult access issues, many requiring complicated confined space entry (CSE) procedures and 
equipment.  In many cases, multiple adjacent CSO regulators combine and discharge to the environment 
through a single downstream CSO outfall, complicating CSO flow monitoring and O&M activities.   

CSO Storage Facilities 

The City operates nine wet weather storage facilities including seven (7) off-line and two (2) in-line 
facilities. Table 3-1 provides some information relating to the City’s existing CSO storage facilities. 

 

Table 3-1: Existing Wet Weather Storage Facilities 

Facility Name Location and Description Storage 
Capacity 

Year 
Commissioned ECA1 # 

Corbett Avenue Corbett Avenue Road Allowance - Inline 
Storage 450 m3 1992 3-0723-92-006 

Guy Road2 Guy Road Park, 61A Duncan Dr, - Storage 
Phase III Expansion  2,770 m3 2007 1184-6VJJTS 

Lakeside Park Lakeside Park Parking Lot, 9 Main St. – 
Inline Storage 700 m3 1994 3-1362-93-947 

Walkers Creek 142A Parnell Rd. – Offline Storage 400 m3 2003 3435-5R7HMM 

Kernahan Park 381 Queenston St. – Offline Storage 600 m3 2004 5413-64MPM4 

Welland/Ontario 2 Welland Ave. – Offline Storage 7,000 m3  2006 3815-6QWJ3H 

Lockview 28A Rochelle Dr. – Offline Storage  2,800 m3 2007 7706-78KRF5 

Capner/Oakdale 166 Westchester Cres. – Offline Storage  1,000 m3 2007 9285-76KLSE 

Glengarry Glengarry Park – 63 Glengarry - Offline 
Storage 3,300 m3 2021 5366-B46Q5X 

Notes:  
1  ECA – Environmental Compliance Approval (formerly known as Certificates of Approval) 
2  At the completion of Phase III expansion the total capacity at the Guy Road Site is approximately 2,770 m3 

 
 

Port Dalhousie WWTP 

The Port Dalhousie WWTP receives sanitary and combined sewage from the western portion of the City 
of St. Catharines and the City of Thorold.  

The Port Dalhousie WWTP is a conventional activated sludge treatment plant, incorporating screening, 
grit removal, primary clarification, aeration and secondary clarification.  The plant is owned and operated 
by the Region, and is located north of Lakeshore Road and east of Lighthouse Road in Port Dalhousie, 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 18 
   

within the City of St. Catharines.  The plant has a rated average day capacity of 61,370 m3/day, and a 
peak primary (storm) treatment capacity of 122,740 m3/day, and treated effluent is discharge into Port 
Dalhousie Harbour, at the mouth of Twelve Mile Creek.  Flows exceeding the peak plant capacity are 
bypassed at a diversion chamber upstream of a Parshall flume where flows entering the treatment plant 
are measured.  Bypassed flows are currently discharged, untreated, directly to Lake Ontario. 

The facility’s final effluent objectives are 15.0 mg/L for carbonaceous Biochemical Oxygen Demand 
(cBOD5) and Total Suspended Solids (TSS), 0.5 mg/L for Total Phosphorus (TP), 200 organisms/100 ml 
for E. Coli, and 0.5 mg/L for Total Chlorine Residual. 

Port Dalhousie SPS 

Table 3-2 provides an overview of the fourteen (14) existing sewage pumping stations (SPS) serving the 
Port Dalhousie wastewater collection system and WWTP, including the location, number of pumps, ECA 
firm capacity, operational firm capacity, and total dynamic head for each SPS.   

Table 3-2: Port Dalhousie Pumping Stations Overview 

SPS Name Location No. of 
Pumps 

ECA 
Firm Capacity 

(L/s) 

Operational 
Firm Capacity 

(L/s) 

Total 
Dynamic Head 

(m) 

Lakeside Lakeside Park, 
St. Catharines 3 150.0 95.0 Unknown 

Cole Farm 26 Colton Ave,  
St. Catharines 3 111.0 111.0 18.2 

Snug Harbour  Lakeport Rd,  
St. Catharines 2 3.3 3.3 Unknown 

Lighthouse Road 
Lot 20 Concession 
1 Grantham, 
St. Catharines 

2 28.1 28.0 12.2 

October Village October Dr, 
St. Catharines 2 9.4 9.0 10.0 

St. Georges Point St. George Subdv, 
St. Catharines 2 10.2 10.0 11.7 

Wellandvale 81 Wellandvale Rd, 
St. Catharines 2 41.0 41.0 27.1 

Argyle Argyle Cr, 
St. Catharines 3 34.0 34.0 Unknown 

Eastchester 2A Eastchester Av, 
St. Catharines 2 63.0 63.0 28.0 

Renown Renown Rd, 
St. Catharines 4 1,515.0 1,077.4 15.5 

Glendale  2 7.6 7.6 Unknown 

Riverview Riverview Blvd, 
St. Catharines 2 9.5 8.0 12.5 

Confederation Hts Richmond St, 
St. Catharines 2 173.5 173.0 Unknown 

Beaverdams Beaverdams Rd, 
Thorold 2 14.0 10.7 20.1 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 19 
   

 

Port Weller WWTP 

The Port Weller WWTP services the eastern portion of St. Catharines, eastern portion of Thorold North, 
Thorold South, Glendale, and the Niagara District Airport.  

The Port Weller WWTP is a conventional activated sludge treatment plant, incorporating screening, grit 
removal, alum and polymer addition, phosphorus removal and secondary clarification.  The plant is 
owned and operated by the Region, and is located at 27 Lombardy Avenue in Port Weller, on the west 
side of the Welland Canal, within the City of St. Catharines.   

The plant has a rated average day capacity of 56,200 m3/day, a peak dry weather flow capacity of 120,400 
m3/day, and a peak wet weather flow capacity of 136,200 m3/day. The existing WWTP includes a wet 
weather disinfection facility, which chlorinates (and dechlorinates) existing WWTP bypasses, but no 
other treatment is provided for the plant bypasses or upstream CSOs.   

The facility’s final effluent objectives are 15.0 mg/L for carbonaceous Biochemical Oxygen Demand 
(cBOD5) and Total Suspended Solids (TSS), 1.0 mg/L for Total Phosphorus (TP), 200 organisms/100 ml 
for E. Coli, and 0.5 mg/L for Total Chlorine Residual. 

Port Weller SPS 

Table 3-3 provides an overview of the eight (8) existing sewage pumping stations (SPS) serving the Port 
Weller wastewater collection system and WWTP, including the location, number of pumps, ECA firm 
capacity, operational firm capacity, and total dynamic head for each SPS.   

Table 3-3: Port Weller Pumping Stations Overview 

SPS Name Location No. of 
Pumps 

ECA 
Firm Capacity 

(L/s) 

Operational 
Firm Capacity 

(L/s) 

Total 
Dynamic Head 

(m) 

Lombardy Ave 27 Lombardy Ave, 
St. Catharines 3 110.0 110.0 8.5 

Haulage Rd Haulage Rd,  
St. Catharines 2 37.9 44.1 Unknown 

Spring Gardens  Spring Garden Blvd,  
St. Catharines 3 Unknown 273.0 Unknown 

Airport Rd Airport Rd, 
NOTL 2 12.5 10.0 21.0 

Carlton St 94 ½ Carleton St, 
St. Catharines 2 150.0 150.0 19.1 

Peel St Allanburg Rd, 
Thorold 3 170.0 125.0 41.0 

Black Horse 2525 Highway 58, 
Thorold 2 70.0 67.1 27.0 

Centre St 2408 Centre St, 
Thorold 2 40.0 38.6 12.0 

 
  



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 20 
   

4. Previous Studies 

The following significant reports and studies were reviewed, and a summary of each is provided below, 
including its relevance to, and intended use, in the PPCP Update Study: 

+ Pollution Control Plan for the Cities of St. Catharines and Thorold (CH2M Hill, 2008) 
+ 2016 Niagara Region Water and Wastewater Master Servicing Plan Update (GMBP, 2017). 
+ Northeast Area Wastewater Servicing Study (HMM/XCG, 2008) 
+ Port Weller WWTP HRT Facility Environmental Study Report (XCG/HMM, 2011) 
+ Port Weller WWTP HRT Preliminary Design Brief (HMM, 2012) 
+ Evaluation and Audit of Sanitary Combined Sewer Overflows (DFA, 2006) 
+ Niagara Region CSO Control Policy (Niagara Region, 2016) 
+ MOE Procedure F-5-5 (MOECC, 1997) 
+ Niagara Peninsula Source Protection Plan (NPCA, 2013) 

The following older reports and studies were also reviewed, but were already summarized and considered 
as part of the 2008 PCP Update, so are not covered again here, but summaries can be found in Appendix 
E of the Final Report for the 2008 PCP (CH2M Hill, 2008). 

+ St. Catharines Area Pollution Control Plan (St. Catharines, 1990) 
+ Port Weller Sanitary Trunk Sewer Analysis (CH2M Hill, 1999) 
+ Port Dalhousie Trunk Sewer and CSO Study (CH2M Hill, 2006) 
+ Water and Wastewater Master Plan for the Region of Niagara (CH2M Hill/MacViro, 2003) 
+ Combined Sewer Separation Project Remedial Works Class EA (MacViro, 2004) 
+ City of St. Catharines CSO HRT Feasibility Study (Hydromantis/CH2M Hill, 2005) 
+ Twelve Mile Creek Watershed Plan (NPCA, 2006)  

4.1.1 2008 St. Catharines Pollution Control Plan 

The 2008 St. Catharines PCP update provided an update of the original 1990 PCP, which was required 
because many of the original recommendations for infrastructure renewal and CSO abatement in the 1990 
PCP had already been implemented, and the remaining recommendations needed to be revisited to 
consider the current situation, to consider new approaches and/or technologies for CSO control, and also 
to consider the new regulatory environment created by the promulgation of MOE Procedure F-5-5 in 
1997.   

The project was carried out as a Master Plan following the requirements of the Ontario Environmental 
Assessment (EA) Act, following the Municipal Engineers Association (MEA) Municipal Class EA 
guidance document (MEA, 2000).    

  



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
[...]
This will require Regional solutions as well as local municipal solutions.  

+ An upgrade to the Beaverdams SPS is identified to support growth in the area.  
+ With implementation of the wet weather program, the Port Dalhousie WWTP will have sufficient 

capacity to meet growth to year 2041.  

For the Port Weller WWTP Service Area  

+ The Port Weller WWTP Wastewater System services the east portion of St. Catharines plus areas 
in Thorold South.  There is a large amount of growth on this system to the year 2041 attributed to 
intensification and greenfield growth in the south. 

+ The area includes significant combined sewer areas.  These areas are designed and see significant 
wet weather peak flows.  Management of combined service areas requires local system 
management as well as trunk system management.  

+ Similar to the Port Dalhousie WWTP wastewater system, while infrastructure capacity upgrades 
were considered, the recommended solution for the Port Weller WWTP wastewater system is to 
provide wet weather management across the system.  This will require Regional solutions as well 
as local municipal solutions.  

+ In addition to the wet weather program, there is opportunity to re-direct the Thorold South 
wastewater flows to the new South Niagara Falls system.  The preferred strategy includes 
upgrades to the Peel Street SPS and forcemain to pump south and upgrades to the Black Horse 
SPS and forcemain to pump to the new South Niagara Falls wastewater system.  This strategy 
will remove flows from Thorold South on the Port Weller system alleviating some existing 
capacity impacts.  

+ With implementation of the wet weather program and redirecting the Thorold South flows, the 
Port Weller WWTP will have sufficient capacity to meet growth to year 2041. 

Proposed Wet Weather Management Strategy  

A significant element of the Niagara Region wastewater servicing strategy is the wet weather 
management program. The wastewater collection systems in Niagara Region are a mix of separated and 
combined sewer systems, no more so than within the City of St. Catharines.  Each system is experiencing 
varying levels of impact during wet weather conditions.  Climate change continues to create changing 
weather conditions and the wastewater systems are experiencing in most cases high peak flows under 
rainfall events.  Providing infrastructure capacity for the peak flow events would require upgrades not 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 25 
   

only for local sewers, but also trunk sewers, pumping stations and ultimately the treatment plants.  The 
infrastructure capacity approach can prove costly.  

The wet weather management program in the Master Servicing Plan Update has been developed to 
identify targeted amounts of inflow and infiltration reduction intended to deal with existing capacity 
constraints as well as provide for growth related capacity without or minimizing expanding/upgrading 
existing trunk infrastructure.  

The wet weather program in the Master Servicing Plan Update currently identifies overall preliminary 
priority, staging of location and target amount of inflow and infiltration reduction across all systems.  
This program provides for a proactive and targeted approach to addressing wet weather impacts (GMBP, 
2017). 

This proposed approach to wet weather management will be reviewed in further detail as part of the 
review of CSO control alternatives as part of the current PPCP Update, to confirm its feasibility and 
provide some additional details on how this objective might be achieved within the Port Dalhousie and 
Port Weller WWTP service areas.  

4.1.3 Northeast Area Wastewater Servicing Study 

This Master Plan Class EA study was initiated by the Region, and conducted by Hatch Mott MacDonald 
(HMM) and XCG Consultants (XCG), to evaluate and report upon wastewater servicing options for the 
Northeast Area of the Niagara Region, including the Town of Niagara-on-the-Lake (NOTL) and the 
Cities of Niagara Falls, St. Catharines and Thorold.  The objective of the study was to evaluate existing 
infrastructure, and address existing and future requirements for both dry and wet weather flows, including 
CSOs at the Niagara Falls, Port Dalhousie and Port Weller WWTPs. 

The project addressed servicing requirements up to the year 2026, including a review of population 
growth forecasts with Regional and local municipal planning departments.  Significant growth areas were 
found to be in southwest NOTL (Glendale), east and north Thorold, south Niagara Falls/Chippawa, St. 
David’s and NOTL/Virgil.  St. Catharines was not identified as a significant growth area over this period.  

A long list of 24 servicing concepts and sub-concepts was identified and evaluated, which was reduced to 
a short list of three alternatives for further evaluation, and ultimately one final preferred solution.  The 
recommended major wastewater servicing elements included: 

+ New NOTL WWTP for 6,900 m³/day rated capacity with nitrification 
+ Decommissioning of the existing NOTL lagoon system 
+ New CSO High Rate Treatment Facility at Port Weller WWTP with a capacity of 47,600 m³/day 
+ New CSO High Rate Treatment Facility at Port Dalhousie WWTP with a capacity of 57,350 m³/day 
+ New CSO High Rate Treatment Facility at Niagara Falls High Lift PS with a capacity of 17,450 

m³/day 
+ Upgrading Niagara Falls WWTP to 72,400 m³/day rated capacity with nitrification 
+ New CSO High Rate Treatment Facility at Niagara Falls WWTP with a capacity of 69,750 m³/day 

HMM and XCG were subsequently retained by the Region in 2009 to complete Schedule ‘C’ Class EA 
studies for the proposed HRT facilities at the Niagara Falls and Port Weller WWTPs, and Dillon and 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 26 
   

Hydromantis were retained to do the same for the Port Dalhousie WWTP HRT facility.  The Port Weller 
and Port Dalhousie Class EA studies are discussed further below.  

4.1.4 Port Weller WWTP HRT Facility ESR and Preliminary Design 

The Port Weller Wastewater Treatment Plant (WWTP) is owned and operated by the Region and receives 
wastewater from the eastern portion of St. Catharines (Port Weller) and portions of Thorold and Niagara-
on-the-Lake.  The 56,200 m3/day capacity plant experiences significant increases in flows during wet 
weather, and during larger events, excess flows from the WWTP and numerous CSOs within the 
contributing sewershed are diverted to local receiving waters without treatment.   

The existing WWTP includes a wet weather disinfection facility, which chlorinates (and dechlorinates) 
existing WWTP bypasses, but no other treatment is provided for the plant bypasses or upstream CSOs.  
As noted above, the Northeast Area Wastewater Servicing Study identified High Rate Treatment (HRT) 
as the preferred solution for controlling the CSO from this sewershed, and recommended implementation 
of an HRT facility located at (or near) the WWTP, with a wet weather treatment capacity of 
approximately 47,600 m3/d required to meet the CSO control targets of MOE Procedure F-5-5. 

The Region retained HMM and XCG in 2009 to complete a Schedule ‘C’ Class EA study to identify the 
preferred HRT technology and facility location, followed by preliminary design of the preferred solution.  
Possible HRT solutions considered included chemically enhanced primary treatment (CEPT) provided 
within the plant’s existing primary clarifiers; ballasted flocculation; or a retention treatment basin (RTB).  
The recommended solution involves: 

+ Providing CEPT within Cell 1 of the existing bypass chlorination tank, by adding polymer and 
alum to the inflows to increase settling 

+ Providing chlorination of the CEPT treated flow in Cell 2, by adding sodium hypochlorite to the 
flow 

+ Providing dichlorination, by adding sodium bisulphite at the point of exit of the treated bypass 
flow from Cell 2 of the existing tank  

Preliminary design of the proposed HRT facility was completed in March 2013, but to date, the Region 
has not proceeded with the proposed upgrades.  This is one project we intend to consider revisiting as part 
of the current PPCP Update Study, as it has the capacity to significantly reduce CSO pollutant loads 
coming from the Port Weller WWTP bypass. 

4.1.5 Other Port Weller WWTP Upgrades 

The Region has completed several other upgrades at the Port Weller WWTP since completion of the 2008 
PCP, to improve the efficacy and reliability of the sewage treatment process, and help to reduce effluent 
pollutant loadings during both dry and wet weather, and improve local receiving water quality. 

Some examples of completed and/or ongoing upgrade project at the Port Weller WWTP include: 

+ Return activated sludge (RAS) pumping and alum addition systems upgrades, tendered in 2014 
+ Replacement of existing mechanical bar screens with new units.   
+ Replacement of existing grit removal system with two new vortex grit removal units, tendered in 

2017 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 27 
   

+ Aeration system upgrades, in design phase, but apparently put on hold by Region 
+ Electrical and controls systems upgrades, in design phase, construction expected to begin in 2018 

Port Weller WWTP upgrade projects that may impact or be impacted by the recommendations of the 
2008 PCP Study (and/or 2016 Niagara Region Water and Wastewater Master Plan Update) are discussed 
in more detail in Tech Memo #2 - St. Catharines PCP Review and Summary.  

4.1.6 Port Dalhousie WWTP HRT Facility ESR 

The Port Dalhousie WWTP is a conventional activated sludge treatment plant, incorporating screening, 
grit removal, primary clarification, aeration and secondary clarification.  The plant is owned and operated 
by the Region, and is located north of Lakeshore Road and east of Lighthouse Road in Port Dalhousie, 
within the City of St. Catharines.  The plant has a rated average day capacity of 61,370 m3/day, and a 
peak primary (storm) treatment capacity of 122,740 m3/day, and treated effluent is discharge into Port 
Dalhousie Harbour, at the mouth of Twelve Mile Creek.  Flows exceeding the peak plant capacity are 
bypassed at a diversion chamber upstream of a Parshall flume where flows entering the treatment plant 
are measured.  Bypassed flows are currently discharged, untreated, directly to Lake Ontario. 

As noted above in Section 2.3, the Region retained Dillon and Hydromantis in 2009 to complete a 
Schedule ‘C’ Class EA for the proposed CSO HRT facility at the Port Dalhousie WWTP in St. 
Catharines.  The Class EA study was completed in 2011, and recommended installation of a new retention 
treatment basin (RTB) to treat the plant bypasses (CSOs), but to date, the proposed CSO HRT facility has 
not been constructed, and we are not aware of any plans by the Region to do so. 

4.1.7 Other Port Dalhousie WWTP Upgrades 

The Region has completed several other upgrades at the Port Dalhousie WWTP since completion of the 
2008 PCP, to improve the efficacy and reliability of the sewage treatment process, and help to reduce 
effluent pollutant loadings during both dry and wet weather, and improve local receiving water quality. 

The following plant-wide upgrades are at the 90% design stage, with construction expected to begin in 
2019: 

+ New admin building 
+ New plant influent/bypass overflow channel 
+ New screening washer/compactor system 
+ New fine-bubble aeration system including new tanks, blowers and blower building 
+ New switchgear, transformer and generator dedicated to the aeration system 
+ Refurbishment of the existing ineffective biofilter system  
+ Replacement of existing RAS pumps 
+ Upgrade of Master Control Centre (MCC) 
+ Replacement of existing Remote Processing Units (RPUs) 
+ Other miscellaneous upgrades 



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 28 
   

4.1.8 Evaluation and Audit of Sanitary Combined Sewer Overflows 

As part of the Niagara Water Quality Protection Strategy (NWQPS), the Region, in cooperation with the 
Area Municipalities (including the City of St. Catharines), the Niagara Peninsula Conservation Authority 
(NPCA), and the MOE, conducted a project to review the current status (in 2010) of CSOs within the 
watershed; prioritize current and proposed CSO control projects; provide a framework for a more unified 
and coordinated approach to CSO control across Niagara Region; and assist the Region and Area 
Municipalities to allocate funds to the most critical CSO control projects first, while at the same time 
addressing the issues of affordability and environmental protection.    

The methodology used in the study was based on the need to prioritize projects in a manner that would 
support the funding of the most critical projects first. This would allow the Region and the Area 
Municipalities to achieve the “best bang for their buck” given the high cost of CSO control and 
difficulties in terms of affordability in some of the smaller communities.  The methodology involved a 
two-step scoring process, first assessing the potential impacts of the CSOs, and secondly assessing the 
potential benefits and costs of the associated required CSO control projects, including the following key 
steps:  

+ Identification of all known CSO locations and development of a GIS database and mapping of all 
CSO locations and projects.  

+ Review and identification of planned CSO reduction projects and efforts in Niagara Region. 
+ Review of programs undertaken by others to identify CSO control “best practices” for 

consideration in Niagara and supplement the current list of projects.   
+ Development of criteria and a scoring system for assessing the potential impacts of the CSOs   
+ Assessment of the potential impact of the CSOs based on the criteria and scoring system 

developed. 
+ Linking of CSO control projects to the specific CSOs so that the potential of each project to 

reduce CSO could be assessed.  
+ Prioritization of proposed CSO control projects based on their potential to reduce CSO 

occurrences, potential to reduce basement flooding, whether they are already in progress, and 
whether there is third party funding available for the projects.  

+ Development of an overall CSO Strategy and Implementation Plan outlining the schedule and 
cost estimates for future CSO control programs and projects.  

The main conclusions of the study were as follows:  
+ Current CSO policies and programs were very fragmented across the Niagara Region (in 2010). 
+ CSO works should be a high priority, with similar reduction efforts being conducted across the 

Region 
+ The Region and the Area Municipalities all recognize the significance of the CSO problem, and 

as a result, had identified several projects and programs, some of which were already in progress 
or completed (in 2010). For the most part, these projects were already aimed at the most critical 
CSOs.  



 City of St. Catharines 

Pollution Prevention and Control Plan Update 
   

 

September, 2024  Page 29 
   

+ There were approximately 283 CSO locations across Niagara Region (in 2010), and 
approximately 57% of these outfalls were in the Port Weller and Port Dalhousie wastewater 
collection systems.  

+ Approximately 96 CSO (ongoing and/or proposed) control projects were identified (in 2010), and 
approximately 30 of them were already in progress of being implemented.  

+ The cost of CSO management across Niagara Region (in 2010) was estimated to be $194,675,000 
excluding third party funding of $33,061,658, leaving estimated net costs to the Region and the 
Area Municipalities of $161,613,342. 

+ In order to achieve the proposed 50/50 cost sharing of CSO projects between the Region and the 